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Report No

.. FG472418L

Conducted Band Edge
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samranis. FCC RF Test Report Report No. : FG472418L

Software Version: 23.06.1602

FR1 N38-SCS 30k

Transmitter Conducted Output Power And EIRP, (Gt - L¢)=-1.21dB

NR SCS Bandwidth Conducted EIRP EIRP
Band (kHz) (MHz) Power(dBm) (dBm) (W)

Freq

Arfcn (MHz)

Modulation RB

DFT-s-

38 30 10 515000 2575 OFDM 1@1 23.83 22.62 0.1828
QPSK
DFT-s-

38 30 10 515000 2575 OFDM 16 1@1 22.89 21.68 0.1472
QAM
DFT-s-

38 30 10 519000 2595 OFDM 1@1 23.86 22.65 0.1841
QPSK
DFT-s-

38 30 10 519000 2595 OFDM 16 1@1 22.88 21.67 0.1469
QAM
DFT-s-

38 30 10 523000 2615 OFDM 1@1 23.71 225 0.1778
QPSK
DFT-s-

38 30 10 523000 2615 OFDM 16 1@1 22.79 21.58 0.1439
QAM
DFT-s-

38 30 15 515500  2577.5 OFDM 1@1 23.88 22.67 0.1849
QPSK
DFT-s-

38 30 15 515500  2577.5  OFDM 16 1@1 22.98 21.77 0.1503
QAM
DFT-s-

38 30 15 519000 2595 OFDM 1@1 23.89 22.68 0.1854
QPSK
DFT-s-

38 30 15 519000 2595 OFDM 16 1@1 22.98 21.77 0.1503
QAM
DFT-s-

38 30 15 522500 26125 OFDM 1@1 23.75 22.54 0.1795
QPSK
DFT-s-

38 30 15 522500 26125  OFDM 16 1@1 22.84 21.63 0.1455
QAM
DFT-s-

38 30 20 516000 2580 OFDM 1@1 23.87 22.66 0.1845
QPSK
DFT-s-

38 30 20 516000 2580 OFDM 16 1@1 22.93 21.72 0.1486
QAM
DFT-s-

38 30 20 519000 2595 OFDM 1@1 23.94 22.73 0.1875
QPSK
DFT-s-

38 30 20 519000 2595 OFDM 16 1@1 23.01 21.8 0.1514
QAM
DFT-s-

38 30 20 522000 2610 OFDM 1@1 23.76 22.55 0.1799
QPSK
DFT-s-

38 30 20 522000 2610 OFDM 16 1@1 22.83 21.62 0.1452
QAM
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DFT-s-

38 30 25 516500  2582.5 OFDM 1@1 24.03 22.82 0.1914
QPSK
DFT-s-

38 30 25 516500 25825  OFDM 16 1@1 23.18 21.97 0.1574
QAM
DFT-s-

38 30 25 519000 2595 OFDM 1@1 24.03 22.82 0.1914
QPSK
DFT-s-

38 30 25 519000 2595 OFDM 16 1@1 23.26 22.05 0.1603
QAM
DFT-s-

38 30 25 521500  2607.5 OFDM 1@1 23.92 22.71 0.1866
QPSK
DFT-s-

38 30 25 521500  2607.5  OFDM 16 1@1 23.12 21.91 0.1552
QAM
DFT-s-

38 30 30 517000 2585 OFDM 1@1 24.14 22.93 0.1963
QPSK
DFT-s-

38 30 30 517000 2585 OFDM 16 1@1 23.31 22.1 0.1622
QAM
DFT-s-

38 30 30 519000 2595 OFDM 1@1 24.11 22.9 0.1950
QPSK
DFT-s-

38 30 30 519000 2595 OFDM 16 1@1 23.35 22.14 0.1637
QAM
DFT-s-

38 30 30 521000 2605 OFDM 1@1 24.1 22.89 0.1945
QPSK
DFT-s-

38 30 30 521000 2605 OFDM 16 1@1 23.24 22.03 0.1596
QAM
DFT-s-

38 30 40 518000 2590 OFDMPI2  50@25 23.99 22.78 0.1897
BPSK
DFT-s-

38 30 40 518000 2590 OFDM PI/2 1@1 24.06 22.85 0.1928
BPSK
DFT-s-

38 30 40 518000 2590 OFDMPI2  1@104 23.39 22.18 0.1652
BPSK
DFT-s-

38 30 40 518000 2590 OFDM 50@25 23.96 22.75 0.1884
QPSK
DFT-s-

38 30 40 518000 2590 OFDM 1@1 24.01 22.8 0.1905
QPSK
DFT-s-

38 30 40 518000 2590 OFDM 1@104 235 22.29 0.1694
QPSK
DFT-s-

38 30 40 518000 2590 OFDM 16  50@25 22.8 21.59 0.1442
QAM
DFT-s-

38 30 40 518000 2590 OFDM 16 1@1 23.07 21.86 0.1535
QAM
DFT-s-

38 30 40 518000 2590 OFDM16  1@104 22.48 21.27 0.1340
QAM
DFT-s-

38 30 40 518000 2590 OFDM 64  50@25 21.36 20.15 0.1035
QAM
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DFTs

38 30 40 518000 2590  OFDM64  1@1 21.67 2046 01112
QAM
DFT-s-

38 30 40 518000 2590  OFDM64  1@104 20.99 1978 0.0951
QAM
DFT-s-

38 30 40 518000 2590  OFDM 256  50@25 19.39 1818  0.0658
QAM
DFT-s-

38 30 40 518000 2590  OFDM 256  1@1 19.51 18.3 0.0676
QAM
DFT-s-

38 30 40 518000 2590  OFDM 256  1@104 18.89 17.68  0.0586
QAM

38 30 40 518000 2590 C%‘gSFEM 53@26 2231 211 0.1288

38 30 40 518000 2590 C%‘SSFEM 1@1 22,59 2138 0.1374

38 30 40 518000 2590 CF(SSSFEM 1@104 21.92 2071 01178
DFT-s-

38 30 40 519000 2595 ~ OFDMPI2  50@25 24.04 2283 01919
BPSK
DFT-s-

38 30 40 519000 2595  OFDMPI2  1@1 24.15 2204 01968
BPSK
DFT-s-

38 30 40 519000 2595  OFDMPI2  1@104 2352 2231 0.1702
BPSK
DFT-s-

38 30 40 519000 2595 OFDM 50@25 23.95 2274 01879
QPSK
DFT-s-

38 30 40 519000 2595 OFDM 1@1 24 2279 0.1901
QPSK
DFT-s-

38 30 40 519000 2595 OFDM 1@104 23.4 2219 0.1656
QPSK
DFT-s-

38 30 40 519000 2595 ~ OFDM16  50@25 22.88 2167  0.1469
QAM
DFT-s-

38 30 40 519000 2595  OFDM16  1@1 23.22 2201 0.1589
QAM
DFT-s-

38 30 40 519000 2595 ~ OFDM 16  1@104 22.48 2127 0.1340
QAM
DFT-s-

38 30 40 519000 2595  OFDM64  50@25 21.35 2014 01033
QAM
DFT-s-

38 30 40 519000 2595 OFDM 64 1@1 21.72 20.51 0.1125
QAM
DFT-s-

38 30 40 519000 2595 ~ OFDM64  1@104 21.07 19.86  0.0968
QAM
DFT-s-

38 30 40 519000 2595  OFDM 256  50@25 19.48 1827  0.0671
QAM
DFT-s-

38 30 40 519000 2595  OFDM256  1@1 19.55 1834  0.0682
QAM
DFT-s-

38 30 40 519000 2595  OFDM 256  1@104 19.03 17.82  0.0605
QAM
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38 30 40 519000 2595 C%‘gSFEM 53@26 22.38 2117 0.1309

38 30 40 519000 2595 C%‘gSFEM 1@1 22.61 214 0.1380

38 30 40 519000 2595 C%‘gSFEM 1@104 21.01 20.7 0.1175
DFT-s-

38 30 40 520000 2600 OFDMPI2  50@25 23.96 2275 01884
BPSK
DFT-s-

38 30 40 520000 2600 OFDMPI2  1@1 2413 2292 01959
BPSK
DFT-s-

38 30 40 520000 2600 OFDMPI2  1@104 23.42 221 01663
BPSK
DFT-s-

38 30 40 520000 2600 OFDM 50@25 23.9 2269 01858
QPSK
DFT-s-

38 30 40 520000 2600 OFDM 1@1 24.11 22.9 0.1950
QPSK
DFT-s-

38 30 40 520000 2600 OFDM 1@104 23.42 2221 0.1663
QPSK
DFT-s-

38 30 40 520000 2600  OFDM 16  50@25 22.85 2164  0.1459
0AM
DFT-s-

38 30 40 520000 2600  OFDM16  1@1 23.21 22 0.1585
0AM
DFT-s-

38 30 40 520000 2600  OFDM16  1@104 22.46 2125 01334
0AM
DFT-s-

38 30 40 520000 2600  OFDM64  50@25 21.4 2019 01045
OAM
DFT-s-

38 30 40 520000 2600  OFDM64  1@1 21.7 2049 01119
QAM
DFT-s-

38 30 40 520000 2600  OFDM64  1@104 21.02 1981  0.0957
QAM
DFT-s-

38 30 40 520000 2600  OFDM 256  50@25 19.4 1819  0.0659
QAM
DFT-s-

38 30 40 520000 2600  OFDM256  1@1 19.62 1841  0.0693
QAM
DFT-s-

38 30 40 520000 2600  OFDM 256  1@104 18.94 1773 0.0593
QAM

38 30 40 520000 2600 CF(SSSFEM 53@26 22.25 21.04 01271

38 30 40 520000 2600 CF(SSSFEM 1@1 22.69 2148 0.1406

CP-OFDM

38 30 40 520000 2600 QPSK 1@104 21.94 20.73 0.1183
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samranis. FCC RF Test Report

Report No. : FG472418L

Transmitter Conducted

Software Version: 23.06.1602

FR1 N41-SCS 30k

Output Power And EIRP, (Gt - L¢)=-1.21dB

NR SCS Bandwidth
Band (kHz) (MHz)

Arfcn

Conducted EIRP
Power(dBm) (dBm)

EIRP
W)

Freq

(MHz) R

Modulation

41 30 10

500202

DFT-s-
OFDM
QPSK

2501.01 l@1 26.1 24.89 0.3083

41 30 10

500202

DFT-s-
OFDM 16
QAM

2501.01 l@1 25.18 23.97 0.2495

41 30 10

518598

DFT-s-
OFDM
QPSK

2592.99 l@1 25.91 24.7 0.2951

41 30 10

518598

DFT-s-
OFDM 16
QAM

2592.99 l@1 24.98 23.77 0.2382

41 30 10

537000

DFT-s-
OFDM
QPSK

2685 l@1 25.74 24.53 0.2838

41 30 10

537000

DFT-s-
OFDM 16
QAM

2685 l@1 24.74 23.53 0.2254

41 30 15

500700

DFT-s-
OFDM
QPSK

2503.5 l@1 25.97 24.76 0.2992

41 30 15

500700

DFT-s-
OFDM 16
QAM

2503.5 l@1 25.19 23.98 0.2500

41 30 15

518598

DFT-s-
OFDM
QPSK

2592.99 l@1 25.76 24.55 0.2851

41 30 15

518598

DFT-s-
OFDM 16
QAM

2592.99 l@1 24.96 23.75 0.2371

41 30 15

536496

DFT-s-
OFDM
QPSK

2682.48 l@1 25.55 24.34 0.2716

41 30 15

536496

DFT-s-
OFDM 16
QAM

2682.48 l@1 24.75 23.54 0.2259

41 30 20

501204

DFT-s-
OFDM
QPSK

2506.02 l@1 26.05 24.84 0.3048

41 30 20

501204

DFT-s-
OFDM 16
QAM

2506.02 l@1 24.99 23.78 0.2388

41 30 20

518598

DFT-s-
OFDM
QPSK

2592.99 l@1 25.85 24.64 0.2911

41 30 20

518598

DFT-s-
OFDM 16
QAM

2592.99 l@1 24.92 23.71 0.2350

41 30 20

535998

DFT-s-
OFDM
QPSK

2679.99 l@1 25.6 24.39 0.2748

41 30 20

535998

DFT-s-
OFDM 16
QAM

2679.99 l@1 24.72 2351 0.2244

Sporton International Inc. (ShenZhen)
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DFT-s-
41 30 25 501702  2508.51 OFDM 1@1 26.09 24.88 0.3076
QPSK
DFT-s-

41 30 25 501702 250851  OFDM 16 1@1 25.25 24.04 0.2535
QAM
DFT-s-

41 30 25 518598  2592.99 OFDM 1@1 25.96 24.75 0.2985
QPSK
DFT-s-

41 30 25 518598  2592.99  OFDM 16 1@1 25.13 23.92 0.2466
QAM
DFT-s-

41 30 25 535500  2677.5 OFDM 1@1 25.62 24.41 0.2761
QPSK
DFT-s-

41 30 25 535500  2677.5  OFDM 16 1@1 24.84 23.63 0.2307
QAM
DFT-s-
a1 30 30 502200 2511 OFDM 1@1 26.4 25.19 0.3304
QPSK
DFT-s-
a1 30 30 502200 2511 OFDM 16 1@1 25.29 24.08 0.2559
QAM
DFT-s-
a1 30 30 518598  2592.99 OFDM 1@1 26.05 24.84 0.3048
QPSK
DFT-s-

41 30 30 518598  2592.99  OFDM 16 1@1 25.15 23.94 0.2477
QAM
DFT-s-
a1 30 30 534996  2674.98 OFDM 1@1 25.76 24.55 0.2851
QPSK
DFT-s-
a1 30 30 534996 267498  OFDM 16 1@1 24.79 23.58 0.2280
QAM
DFT-s-
a1 30 40 503202  2516.01 OFDM 1@1 26.2 24.99 0.3155
QPSK
DFT-s-
a1 30 40 503202 251601  OFDM 16 1@1 25.45 24.24 0.2655
QAM
DFT-s-
a1 30 40 518598  2592.99 OFDM 1@1 25.87 24.66 0.2924
QPSK
DFT-s-
a1 30 40 518598  2592.99  OFDM 16 1@1 25.08 23.87 0.2438
QAM
DFT-s-
a1 30 40 534000 2670 OFDM 1@1 25.63 24.42 0.2767
QPSK
DFT-s-
a1 30 40 534000 2670 OFDM 16 1@1 24.78 23.57 0.2275
QAM
DFT-s-
a1 30 50 504204  2521.02 OFDM 1@1 26.44 25.23 0.3334
QPSK
DFT-s-
a1 30 50 504204  2521.02  OFDM 16 1@1 25.7 24.49 0.2812
QAM
DFT-s-
a1 30 50 518598  2592.99 OFDM 1@1 26.04 24.83 0.3041
QPSK
DFT-s-
a1 30 50 518598  2592.99  OFDM 16 1@1 25.26 24.05 0.2541
QAM
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DFT-s-
41 30 50 532998  2664.99 OFDM 1@1 25.82 24.61 0.2891
QPSK
DFT-s-

41 30 50 532998  2664.99  OFDM 16 1@1 25.05 23.84 0.2421
QAM
DFT-s-

41 30 60 505200 2526 OFDM 1@1 26.34 25.13 0.3258
QPSK
DFT-s-

41 30 60 505200 2526 OFDM 16 1@1 25.47 24.26 0.2667
QAM
DFT-s-

41 30 60 518598  2592.99 OFDM 1@1 25.97 24.76 0.2992
QPSK
DFT-s-

41 30 60 518598  2592.99  OFDM 16 1@1 25.01 23.8 0.2399
QAM
DFT-s-
a1 30 60 531996  2659.98 OFDM 1@1 25.88 24.67 0.2931
QPSK
DFT-s-
a1 30 60 531996  2659.98  OFDM 16 1@1 24.9 23.69 0.2339
QAM
DFT-s-
a1 30 70 505200  2531.01 OFDM 1@1 26.25 25.04 0.3192
QPSK
DFT-s-
a1 30 70 505200 2531.01  OFDM 16 1@1 25.37 24.16 0.2606
QAM
DFT-s-
a1 30 70 518598  2592.99 OFDM 1@1 26 24.79 0.3013
QPSK
DFT-s-
a1 30 70 518598  2592.99  OFDM 16 1@1 25.11 23.9 0.2455
QAM
DFT-s-
a1 30 70 531996 2655 OFDM 1@1 25.87 24.66 0.2924
QPSK
DFT-s-
a1 30 70 531996 2655 OFDM 16 1@1 25.07 23.86 0.2432
QAM
DFT-s-
a1 30 80 507204  2536.02 OFDM 1@1 26.29 25.08 0.3221
QPSK
DFT-s-
a1 30 80 507204  2536.02  OFDM 16 1@1 25.38 24.17 0.2612
QAM
DFT-s-
a1 30 80 518598  2592.99 OFDM 1@1 26.02 24.81 0.3027
QPSK
DFT-s-
a1 30 80 518598  2592.99  OFDM 16 1@1 25.26 24.05 0.2541
QAM
DFT-s-
a1 30 80 529998  2649.99 OFDM 1@1 25.89 24.68 0.2938
QPSK
DFT-s-
a1 30 80 529998  2649.99  OFDM 16 1@1 25.03 23.82 0.2410
QAM
DFT-s-
a1 30 90 508200 2541 OFDM 1@1 26.32 25.11 0.3243
QPSK
DFT-s-
a1 30 90 508200 2541 OFDM 16 1@1 25.49 24.28 0.2679
QAM
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DFT-s-
41 30 90 518598  2592.99 OFDM 1@1 26.09 24.88 0.3076
QPSK
DFT-s-

41 30 90 518598  2592.99  OFDM 16 1@1 25.3 24.09 0.2564
QAM
DFT-s-

41 30 90 528996  2644.98 OFDM 1@1 25.91 24.7 0.2951
QPSK
DFT-s-

41 30 90 528996  2644.98  OFDM 16 1@1 25.04 23.83 0.2415
QAM
DFT-s-

41 30 100 509202  2546.01 OFDMPI2  135@67 26.07 24.86 0.3062
BPSK
DFT-s-

41 30 100 509202  2546.01 OFDM PI/2 1@1 26.57 25.36 0.3436
BPSK
DFT-s-
a1 30 100 509202  2546.01 OFDMPI2  1@271 25.33 24.12 0.2582
BPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 135@67 25.99 2478 0.3006
QPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 1@1 26.47 25.26 0.3357
QPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 1@271 25.21 24 0.2512
QPSK
DFT-s-
a1 30 100 509202  2546.01 OFDM 16  135@67 25.04 23.83 0.2415
QAM
DFT-s-
a1 30 100 509202  2546.01  OFDM 16 1@1 25.55 24.34 0.2716
QAM
DFT-s-
a1 30 100 509202 254601 OFDM16  1@271 24.47 23.26 0.2118
QAM
DFT-s-
a1 30 100 509202 254601 OFDM 64  135@67 23.55 22.34 0.1714
QAM
DFT-s-
a1 30 100 509202  2546.01  OFDM 64 1@1 24.11 22.9 0.1950
QAM
DFT-s-
a1 30 100 509202 254601 OFDM64  1@271 22.88 21.67 0.1469
QAM
DFT-s-
a1 30 100 509202  2546.01 OFDM 256  135@67 2157 20.36 0.1086
QAM
DFT-s-
a1 30 100 509202  2546.01 OFDM 256 1@1 21.95 20.74 0.1186
QAM
DFT-s-
a1 30 100 509202 254601 OFDM 256  1@271 20.69 19.48 0.0887
QAM
a1 30 100 509202  2546.01 C%‘SSFEM 137@68 24.41 23.2 0.2089
a1 30 100 509202  2546.01 C%‘SSFEM 1@1 25.14 23.93 0.2472
a1 30 100 509202  2546.01 C%‘SSFEM 1@271 23.88 22.67 0.1849
DFT-s-
a1 30 100 518598  2592.99 OFDMPI/2  135@67 25.78 2457 0.2864
BPSK
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DFT-s-
41 30 100 518598  2592.99  OFDM PI/2 1@1 26.14 24.93 0.3112
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDMPI2  1@271 25.23 24.02 0.2523
BPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 135@67 25.71 24.5 0.2818
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 1@1 26.15 24.94 0.3119
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 1@271 25.27 24.06 0.2547
QPSK
DFT-s-

41 30 100 518598  2592.99 OFDM 16  135@67 24.77 23.56 0.2270
QAM
DFT-s-

41 30 100 518598  2592.99  OFDM 16 1@1 25.38 24.17 0.2612
QAM
DFT-s-

41 30 100 518598  2592.99 OFDM16  1@271 24.48 23.27 0.2123
QAM
DFT-s-

41 30 100 518598  2592.99 OFDM64  135@67 23.35 22.14 0.1637
QAM
DFT-s-

41 30 100 518598  2592.99  OFDM 64 1@1 23.79 2258 0.1811
QAM
DFT-s-

41 30 100 518598  2592.99 OFDM64  1@271 22.86 21.65 0.1462
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM 256  135@67 21.35 20.14 0.1033
QAM
DFT-s-
a1 30 100 518598  2592.99  OFDM 256 1@1 21.58 20.37 0.1089
QAM
DFT-s-
a1 30 100 518598  2592.99 OFDM 256  1@271 20.65 19.44 0.0879
QAM
CP-OFDM
QPSK
CP-OFDM
QPSK
CP-OFDM
QPSK
DFT-s-
a1 30 100 528000 2640 OFDM PI2  135@67 25.67 24.46 0.2793
BPSK
DFT-s-
a1 30 100 528000 2640 OFDM PI/2 1@1 26.01 24.8 0.3020
BPSK
DFT-s-
a1 30 100 528000 2640 OFDMPI2  1@271 25.18 23.97 0.2495
BPSK
DFT-s-
a1 30 100 528000 2640 OFDM 135@67 25.7 24.49 0.2812
QPSK
DFT-s-
a1 30 100 528000 2640 OFDM 1@1 26.07 24.86 0.3062
QPSK
DFT-s-
a1 30 100 528000 2640 OFDM 1@271 25.24 24.03 0.2529
QPSK

41 30 100 518598 2592.99 137@68 24.15 22.94 0.1968

41 30 100 518598 2592.99 l@1 24.8 23.59 0.2286

41 30 100 518598 2592.99 1@271 23.79 22.58 0.1811

Sporton International Inc. (ShenZhen) Page Number 1 A5-5 of 46
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418L

DFTs

41 30 100 528000 2640  OFDM 16  135@67 24.75 2354 02259
QAM
DFT-s-

41 30 100 528000 2640  OFDM16  1@1 25.22 2401 02518
QAM
DFT-s-

41 30 100 528000 2640  OFDM16  1@271 24.45 2324 02109
QAM
DFT-s-

41 30 100 528000 2640  OFDM 64  135@67 23.16 21.95  0.1567
QAM
DFT-s-

41 30 100 528000 2640  OFDM64  1@1 23.6 2239 01734
QAM
DFT-s-

41 30 100 528000 2640  OFDM64  1@271 22.81 21.6 0.1445
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  135@67 21.25 2004  0.1009
QAM
DFT-s-

41 30 100 528000 2640  OFDM256  1@1 21.41 20.2 0.1047
QAM
DFT-s-

41 30 100 528000 2640  OFDM 256  1@271 20.63 1942  0.0875
QAM

41 30 100 528000 2640 C%‘SSFEM 137@68 24.13 2292 0.1959

41 30 100 528000 2640 CF(SSSFEM 1@1 24.42 2321 0.2094

CP-OFDM

41 30 100 528000 2640 QPSK 1@271 23.71 22.5 0.1778
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

4 30 20 518598  2592.99 OFDM 50@0  0.0026 PASS Y
QPSK
DFT-s-

4 30 20 518598  2592.99 OFDM 50@0  0.0027 PASS LV
QPSK
DFT-s-

4 30 20 518598  2592.99 OFDM 50@0  0.0058 PASS HV
QPSK
DFT-s-

4 30 20 518598  2592.99 OFDM 50@0  0.0044 PASS -30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0045 PASS -20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0035 PASS -10°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0042 PASS 0C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0030 PASS 10T
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0026 PASS 20C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0065 PASS 30C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0060 PASS 40°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0025 PASS 50C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 3.24 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 3.88 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF Adten: 40 68 Trig. RF By
Couping X # Gan
Ly Aign: Ao

TRECEE SN el Nk
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 CF(’?‘S;?M 24@0 8.5928 9.8
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.5907 9.824
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.5984 9.844
41 30 10 518508  2502.99 3‘;’%05/?&" 24@0 8.5762 9.348
41 30 15 518508  2502.99 CF(SS;?M 38@0 13.648 14.49
41 30 15 518508  2502.99 Cfé%i?ﬂ"" 38@0 13.583 14.84
41 30 15 518598  2502.99 C&%’ZRAM 38@0 13.609 14.79
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.582 14.39
41 30 20 518508  2592.99 CF(SS;?M 51@0 18.225 19.89
41 30 20 518508  2592.99 Cfé%i?ﬂ"" 51@0 18.211 19.63
41 30 20 518598  2502.99 C&%’ZRAM 51@0 18.237 19.72
a1 30 20 518508  2502.99 %Eéogfl\“ﬂ" 51@0 18.219 19.04
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 23.225 24.47
41 30 25 518508  2592.99 Cfé%’j_\?ﬂ"" 65@0 23.198 24.63
41 30 25 518598  2502.99 C&%’m"' 65@0 23.233 24.59
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.276 24.61
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.973 29.79
41 30 30 518508  2592.99 Cfé%’j_\?ﬂ"" 78@0 27.937 28.92
41 30 30 518508  2502.99 C&%’Z’fﬂ“" 78@0 27.836 20.17
41 30 30 518508  2502.99 %Eéogfl\“ﬂ" 78@0 27.831 20.15
41 30 40 518508  2592.99 CF(’?'(F?EEM 106@0 37.882 39.96
41 30 40 518508  2592.99 CE%Z?AM 106@0 37.937 41.0
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41 30 40 518508  2502.99 C&%’Z?AM 106@0 37.865 40.3
41 30 40 518598 2592.99 %géogml" 106@0 37.846 39.81
41 30 50 518508  2502.99 CF(’Q‘S;?M 133@0 47.557 49.42
41 30 50 518508  2502.99 Cfé%';?ﬂ"" 133@0 47.623 49.52
41 30 50 518508  2502.99 C&%’Z?AM 133@0 47.476 49.36
41 30 50 518598 2592.99 %géogml" 133@0 47.518 49.03
41 30 60 518508  2502.99 CF(’?‘SQ?M 162@0 57.783 60.13
41 30 60 518508  2592.99 Cfé%';?ﬂ'\" 162@0 57.817 62.9
41 30 60 518508  2502.99 C&%’;?AM 162@0 57.957 59.75
41 30 60 518598  2502.99 g';éogm" 162@0 57.682 50.62
a1 30 70 518508  2502.99 CF(SS;?M 189@0 675 69.9
41 30 70 518508  2592.99 Cfé%';?ﬂ'\" 189@0 67.551 69.79
41 30 70 518508 259299 C&%’;?AM 189@0 67.402 69.83
41 30 70 518598  2502.99 g';éogfl\'f 189@0 67.441 69.72
a1 30 80 518508  2502.99 CFSSQEM 217@0 77.437 80.32
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.542 79.98
41 30 80 518508  2592.99 C&%FA?AM 217@0 77.532 80.28
41 30 80 518598  2502.99 gzéogm" 217@0 77.396 79.9
a1 30 90 518508  2502.99 CFSSQEM 245@0 87.351 90.43
41 30 90 518598 2592.99 CE%Z?AM 245@0 87.406 90.28
41 30 90 518508  2502.99 C&%FA?AM 245@0 87.492 90.28
41 30 90 518598  2502.99 %Eéogm" 245@0 87.288 90.24
41 30 100 518508  2502.99 CFSSEEM 273@0 97.658 100.6
41 30 100 518598 2592.99 CE%Z?AM 273@0 97.451 100.6
41 30 100 518508  2592.99 C&%FA?AM 273@0 97.62 1005
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CP-OFDM
41 30 100 518598 2592.99 256 QAM 273@0 97.255 100.6
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N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 300,00 kHz" Span 20 M, 25929 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N41(10M)_CP-OFDM_64 N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Bideo BW 300,00 kHz* Span 20 Mz, 25929 SVideo B 300.00 kHz" Span 20 MKz|

Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver
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N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Power Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

#Video BW 16000 MHz" Span 100 MHz| 25929 #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A5-22 of 46
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418L

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Aot

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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Report No

.. FG472418L

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

41

30

10

500202

2501.01

DFT-s-
OFDM 1@0
BPSK

see graph

41

30

10

500202

2501.01

OFDM 1@0

see graph

PASS

41

30

10

500202

2501.01

OFDM 1@0

see graph

PASS

41

30

10

500202

2501.01

OFDM 1@0

see graph

41

30

10

500202

2501.01

OFDM 1@0

see graph

PASS

41

30

10

500202

2501.01

OFDM 1@0

see graph

PASS

41

30

10

518598

2592.99

OFDM 1@0

see graph

41

30

10

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

10

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

10

518598

2592.99

OFDM 1@0

see graph

41

30

10

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

10

518598

2592.99

OFDM 1@0

see graph

PASS

41

30

10

537000

2685.0

OFDM 1@0

see graph

41

30

10

537000

2685.0

OFDM 1@0

see graph

PASS

41

30

10

537000

2685.0

OFDM 1@0

see graph

PASS

41

30

10

537000

2685.0

OFDM 1@0

see graph

41

30

10

537000

2685.0

OFDM 1@0

see graph

PASS

41

30

10

537000

2685.0

OFDM 1@0

see graph

PASS

41

30

50

504204

2521.02

OFDM 1@0

see graph

41

30

50

504204

2521.02

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)

Page Number

1 A5-25 of 46



samranis. FCC RF Test Report Report No. : FG472418L

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1
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RT - oD O o 0

v 155148
Ref Level 30.00 dBm
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RT o N
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Scale/Div 10 dB

Mode Trace Scake
i

100100

= Power (WS
o N

Video BW 3.0 MHZ' Stop 26.900 GHz
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Function
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OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

Function Vaiue

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA
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RT o
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Function Function Width Function Vaiue
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100100

= Power (WS
o N
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Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Mode Trace Scake Function
i 3 Em

N41(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run
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N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

[GEFED Poer (RAS)
up

RT o © o 0

dam
AT TZdEm

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

[spectrum Anayzer 1
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KEYSIGHT Input o i
RT o

Function Function Width Function Vaiue

N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

100100
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o N

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Mode Trace Scake Y Function
i 3 ST A6 dBm

N41(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA
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o -

Tg: Free Run
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Video BW 3.0 MHZ'
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Sweep 123 ms (40001 pts)]
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Function Vaue
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N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_ Low CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n » = Power (WS
RT . [CowpngDC 0 o g oot o

Scale/Div 10 dB

start 30 MHz Video BW 3.0 MHZ' Stop 26.900 GHz|

Sweep 123 ms (40001 pts)]

Mode Trace Scake ¥ Function
i

¥
21,61 dBm S48 dBm
A0 TAdEm
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OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low_CH
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